Operating Instructions
Models 46521, 465210, 46523, 465230
465250, 465260

WHEELER

REX

/2
Wheel Kits 34562 and 34654

46521

DIMENSIONS:

28" (71cm) L x 20" (51cm) W x 19.5” (49.5cm) H

WEIGHT:

111 Ibs. 50.5 kg

PUMP:

Triple Diaphragm: Positive Displacement

Ports: 1” inlet ; 34" NPT outlet

Capacity: 10gpm, 38lpm

Pressure: 0-500psi

Operating Speed: 550rpm

Lubrication: Pump 30W Non-detergent
Gear 80/90W Gear Oil

Shaft Size: 1” Female

ENGINE:

6.5hp Briggs & Stratton Intek Pro, 4 cycle, gasoline

CONTROL:

0 — 500psi adjustable pressure relief valve

GAUGE:

Glycerin filled, 0 — 600psi, 0-42kg

DISCHARGE HOSE:

34" x 10" (3m) 1000psi rated

INLET HOSE:

34" x 10" (3m) with strainer

465210

DIMENSIONS:

28" (71cm) L x 24" (51cm) W x 35" (49.5cm) H

WEIGHT:

111 Ibs. 50.5 kg

PUMP:

Triple Diaphragm: Positive Displacement

Ports: 1” inlet ; 34" NPT outlet

Capacity: 10gpm, 38lpm

Pressure: 0-500psi

Operating Speed: 550rpm

Lubrication: Pump 30W Non-detergent
Gear 80/90W Gear Oil

Shaft Size: 1" Female

ENGINE:

Honda 5.5hp, 4 cycle, gasoline

CONTROL:

0 — 500psi adjustable pressure relief

GAUGE:

Glycerin filled, 0 — 600psi, 0-42kg

DISCHARGE HOSE:

34" x 10" (3m) 1000psi rated

INLET HOSE:

34" x 10" (3m) with strainer

06112018




Operating Instructions
Models 46521, 465210, 46523, 465230

WHEELER

REX

/2

465250, 465260

Wheel Kits 34562 and 34564

46523

DIMENSIONS:

23" (57cm) L x 20" (51cm) W x 19.5" (50cm) H

WEIGHT:

105 Ibs. 48 kg

PUMP:

Triple Diaphragm: Positive Displacement
Ports: 3/4” inlet ; 1/2” NPT outlet
Capacity: 10gpm, 38lpm
Pressure: 0-500psi
Operating Speed: 550rpm (max) 400rpm (min)
Lubrication: Pump 30W Non-Detergent
Gear 80/90W Gear Oill
Shaft Size: 1" Female

ENGINE:

6.5hp Briggs & Stratton Intek Pro, 4 cycle, gasoline

CONTROL:

50 — 500psi adjustable pressure relief valve

GAUGE:

Glycerin filled, 0 — 1000psi, 0-69bar

DISCHARGE HOSE:

1/2" x 10" (3m) 2000psi rated

INLET HOSE:

34" x 10" (3m) with strainer

465230

DIMENSIONS:

23" (57cm) L x 20” (51cm) W x 19.5” (50cm) H

WEIGHT:

105 Ibs. 48 kg

PUMP:

Triple Diaphragm: Positive Displacement
Ports: 3/4” inlet ; 1/2” NPT outlet
Capacity: 10gpm, 38Ipm
Pressure: 0-500psi
Operating Speed: 550rpm (max) 400rpm (min)
Lubrication: Pump 30W Non-Detergent
Gear 80/90W Gear Oill
Shaft Size: 1” Female

ENGINE:

Honda 5.5hp, 4 cycle, gasoline

CONTROL:

50 — 500psi adjustable pressure relief

GAUGE:

Glycerin filled, 0 — 1000psi, 0-69bar

DISCHARGE HOSE:

1/2" x 10" (3m) 2000psi rated

INLET HOSE:

34" x 10" (3m) with strainer

06112018




Operating Instructions
Models 46521, 465210, 46523, 465230
465250, 465260

WHEELER

REX

/2
Wheel Kits 34562 and 34564

465250

With 2 wheel kit and tank

DIMENSIONS:

40" (57cm) L x 20" (51cm) W x 39" (50cm) H

WEIGHT:

200 Ibs. 91 kg

PUMP:

Triple Diaphragm: Positive Displacement
Ports: 3/4” inlet ; 1/2” NPT outlet
Capacity: 10gpm, 38lpm
Pressure: 0-500psi
Operating Speed: 550rpm (max) 400rpm (min)
Lubrication: Pump 30W Non-Detergent
Gear 80/90W Gear Oill
Shaft Size: 1" Female

ENGINE:

6.5hp Briggs & Stratton Intek Pro, 4 cycle, gasoline

CONTROL:

50 — 500psi adjustable pressure relief valve

GAUGE:

Glycerin filled, 0 — 1000psi, 0-69bar

DISCHARGE HOSE:

1/2" x 10" (3m) 2000psi rated

INLET HOSE:

34" x 10" (3m) with strainer

465260

With 4 wheel kit and tank

DIMENSIONS:

38" (57cm) L x 20" (51cm) W x 39" (50cm) H

WEIGHT:

216 Ibs. 98 kg

PUMP:

Triple Diaphragm: Positive Displacement
Ports: 3/4” inlet ; 1/2” NPT outlet
Capacity: 10gpm, 38Ipm
Pressure: 0-500psi
Operating Speed: 550rpm (max) 400rpm (min)
Lubrication: Pump 30W Non-Detergent
Gear 80/90W Gear Oill
Shaft Size: 1” Female

ENGINE:

Honda 5.5hp, 4 cycle, gasoline

CONTROL:

50 — 500psi adjustable pressure relief

GAUGE:

Glycerin filled, 0 — 1000psi, 0-69bar

DISCHARGE HOSE:

1/2" x 10" (3m) 2000psi rated

INLET HOSE:

34" x 10" (3m) with strainer

06112018




—— Operating Instructions
REX Models 46521, 465210, 46523, 465230
V2 465250, 465260

465210 / 465230

Engine Controls (throttle, choke, gas ON/OFF)
Pull Start

Power Switch ON/OFF

Dipstick / Engine oil fill




—— Operating Instructions
REX Models 46521, 465210, 46523, 465230
V2 465250, 465260

GEEEEEEEETR

Pump gear lube vent cap / fill Dump port

Relief valve adjustment ’ Inlet connection

Relief valve jam nut Strainer bowl

Isolation valve Pump diaphragm oil reservoir
Gauge

Outlet connection

Dump Valve




REX Models 46521, 465210, 46523, 465230

QWHEELER Operating Instructions
N/ 465250, 465260

Gravity Feed: (Preferred Method)
This method requires a tank with a water outlet at the bottom. The water tank’s outlet should
be level with or above the level of the water inlet connection on the pump. This allows water
to flow naturally into the test pump. Connecting a pressure fed water line is harmful to the
diaphragms in the pump.

. Fill the water line (or test vessel) to be tested prior to pump connection.

. Connect water supply hose to the garden hose inlet connection (M) on the pump.

. Open valve and turn water supply on.

. Purge the pump and pressure hose of all air.

. Connect output (pressure) hose connection (J) between pump and water line (or

vessel) being tested.
. Turn pump on.
. Purge water line (or vessel) of all air at the highest point of the system.

. Bring water line (or vessel) to pressure. Watch the gauge (I) while pumping. When
the desired pressure is achieved, turn the isolation valve (H) to the “off” position.
The engine can now be turned off. If pressure drops, there is a leak in the line.

Siphon Meth-

Use a clean water source

Fill the water line to be tested.
Fill the intake hose with water, then quickly place the hose into a bucket and turn pump
on. (Unit is self-priming once primed). Continue to run pump until you see the water
coming out of the outlet hose, with little or no air mixed with it.

. Connect the output hose to the water line. Continue on with steps 6 through 8 in
Gravity Feed Method.




WHEELER Operating Instructions
REX Models 46521, 465210, 46523, 465230
465250, 465260

/2

Pre-Setting Your Pump

Your pump can be pre-set to a specific pressure easily by adjusting the pressure relief valve.

1. Loosen the jam nut (G) on pressure relief valve. Then unscrew (counterclockwise
direction) the pressure relief valve knob (F) a few turns . Be sure not to unscrew the
knob too far as the knob and nut can easily be lost.

. Add a ball valve (not supplied with pump) to the end of the high pressure hose.

. Follow steps 2 through 4 from the ‘Gravity Feed Method'.

. As water is flowing out of the high pressure hose, turn the ball valve to the off
position.

. Slowly start turning pressure relief valve knob (F) in the clockwise direction by 4
turn increments, until you reach the desired pressure. Tighten jam nut (G) to hold at
this desired pressure.

. Your test pump is now pre-set. This eliminates over-pressurizing the water line (or
the vessel).

WARNING  This product can expose you to
chemicals lead and lead compounds,

A which are known to the State of
California to cause cancer and birth

defects or other reproductive harm. For more
information go to www.P65Warnings.ca.gov.




Operating Instructions

SEY ) Models 46521, 465210, 46523, 465230
<R§X 465250, 465260

Troubleshooting Your Pump

Test pressure not being reached:
« Possible air in line (or vessel)

o Air needs to be purged from system.

o Remove pump from system and follow steps 1 through 6 of the
“Pre-setting Your Pump” section.

o If using the Siphon Method and not getting pressure, try the
“Gravity Feed Method’ to ensure water is getting into the pump.

o Check strainer (F) O-Ring for cracks.

Oil Reservoir is milky in color
0 Diaphragm is cracked, causing water to mix with oil. Diaphragm
needs replaced.
« Pressure relief valve not adjusted properly.
o Turn relief valve counterclockwise and watch gauge (C) for change
in pressure.

Pump Maintenance

Pump 50/50 antifreeze/water solution through pump after each use to
avoid freezing and to lubricate pump.

Check strainer (F) O-Ring for cracks prior to each use.

Check and change engine oil per manufacturers specifications.

Gear reduction Gear Lube. Check and change per manufacturers
specifications.

Pump repair kit (Wheeler Rex PN 36345)

Suction Hose (Wheeler Rex PN 34550)

Pump Oil Reservoir - Check and change per manufacturers specs.
Use 30W Non-detergent oil

Dump Valve
Dump valve is designed to dump off pressure when the test is complete..

CAUTION I!
This pump is designed for water only!!

The pump is equipped with an adjustable pressure relief valve (A), which helps protect the system from being
over pressurized. It can be preset by plugging the end of the hose. Turn the adjusting knob clockwise to
increase pressure and counterclockwise to decrease.




USED ON 465210 ASSEMBLY

4651 Parts

w
=
[}
=
@
<
[a)
Z
o
T
o
=
o
N
o~
fiv}
=
o
=




Part No

Description 46521 / 456210

2
<

700136

PUMP CART

275684

6.5 HP BRIGGS & STRATTON ENGINE

275857

5/16-18 HEX NYLON INSERT LOCKNUTS

275638

5/16 x 1 1/2" HEX HEAD CAP SCREW

275685

5/16" FLAT WASHER

277303

COMET PUMP ASSEMBLY

220874

NAME PLATE

275543

POP RIVET, STAR 4-2AAD

-
olo|N|lola|Mlw(N| = CBD

701542

PUMP BRACE (COMET)

701543

MANIFOLD BLOCK (COMET)

275697

1/2" 3000LB FS SCRD 90 ELL

276341

RELIEF VALVE

277302

1/2" MNPT x 1/2 HB 90 ELBOW

275788

GAGE 0-1000 PSI

275670

1/2 x 1/4 FS SCRD HX BUSH

275368

HEX SOCKET 1/2" NPT PIPE PLUG

277170

1/2" VALVE

275669

1/2 x 1 1/2" PIPE NIPPLE

275666

1/2" FS SCRD STREET ELL

277220

U-BOLT

729

1/4-20 THIN ESNA NUT

1020

5/16-18 x 1" HEX HEAD CAP SCREW

275932

STRAINER, HYPRO 3350-0040P

276102

3/4" BRASS CLOSE NIPPLE

275644

3/4" TEE

275874

3/4" FH x 3/4" FP ADAPTER

701544

INLET BRACE

276184

3/4 NPTx 1/2 90 deg. HOSE BARB

276185

HOSE CLAMP

276099

3/4" HOSE QUICK DISCONNECT

560081

1/4-20 x 3/4" HHCS

NN aN=2NWIN| AN D=2 IN——

276540

1/4" FLAT WASHER

—_
(o))

701547

CONNECTION HOSE

277304

3/4 MP x 1" MH 90 DEG HOSE BARB

277200

SMALL U-BOLT

700641

HIGH PRESSURE HOSE 22"

701546

BY-PASS HOSE

277305

5/16" x 3 3/4" LONG HHCS

275426

1/4-20 ESNA STOP NUT

275335

HOSE CLAMP

277322

3/4" x 2 1/2" LONG BRASS NIPPLE

277181

WARNING TAG ***NOT SHOWN***

34550

SUCTION HOSE ASSEMBLY *SHOWN*

220577

PRESSURE HOSE ***NOT SHOWN***

276986

1/2" M NPT x M QD

275689

1/2 NPT x 1/2 SWIVEL ADAPTER

AlalalalalaINdININ[Rlalalal—a




w
z
(O]
z
fin]
-
[a)]
%
o
£
o
<
)
N
I

>
25
@
=
o]
P
3
<
Q
e}
IS
0
<
<
z
@]
]
o]
2]
=)
i
=
¢]
Zj

WHEELER




Part No

Description 46523 / 465230

—

275684

6.5 HP BRIGGS & STRATTON ENGINE

—

275857

5/16-18 HEX NYLON INSERT LOCKNUTS

—
-_—

275638

5/16 x 1 1/2" HEX HEAD CAP SCREW

277303

COMET PUMP ASSEMBLY

220874

NAME PLATE

275543

POP RIVET, STAR 4-2AAD

701542

PUMP BRACE (COMET)

701543

MANIFOLD BLOCK (COMET)

OO (N[O~ [(WIN

275697

1/2" 3000LB FS SCRD 90 ELL

276341

RELIEF VALVE

277302

1/2" MNPT x 1/2 HB 90 ELBOW

275788

GAGE 0-1000 PSI

275670

1/2 x1/4 FS SCRD HX BUSH

275368

HEX SOCKET 1/2" NPT PIPE PLUG

275689

1/2 NPT x 1/2 SWIVEL ADAPTER

277170

1/2" VALVE

275669

1/2 x 1 1/2" PIPE NIPPLE

275666

1/2" FS SCRD STREET ELL

729

1/4-20 THIN ESNA NUT

1020

5/16-18 x 1" HEX HEAD CAP SCREW

275932

STRAINER, HYPRO 3350-0040P

276102

3/4" BRASS CLOSE NIPPLE

275644

3/4" TEE

275874

3/4" FH x 3/4" FP ADAPTER

701544

INLET BRACE

276184

3/4 NPTx 1/2 90 DEG. HOSE BARB

276185

HOSE CLAMP

276099

3/4" HOSE QUICK DISCONNECT

560081

1/4-20 x 3/4" HHCS

276540

1/4" FLAT WASHER

701547

CONNECTION HOSE

277304

3/4 MP x 1" MH 90 DEG HOSE BARB

277220

U-BOLT

700641

HIGH PRESSURE HOSE 22"

701546

BY PASS HOSE

277305

5/16" x 3 3/4" LONG HHCS

701549

ROLL CAGE (XL)

701548

BASE PLATE (COMET)

276443

RUBBER FOOT

275639

5/16-18 x 1 3/4" HHCS

275426

1/4-20 ESNA STOP NUT

275335

HOSE CLAMP

277322

3/4" x 2 1/2" LONG BRASS NIPPLE

220577

PRESSURE HOSE ***NOT SHOWN***

277181

WARNING TAG **NOT SHOWN***

34550

SUCTION HOSE ASSEMBLY *NOT SHOWN*

277200

SMALL U-BOLT

276986

1/2" M NPT x M QD

276987

1/2" F NPT x F QD*** NOT SHOWN***

_\_\_\_\_\_\AI\)N.h.l;_xAI\)A_xA_\_\E[\)A[\)A_\A_\A_\_\NNQJNA_\A_\_\_\_\I\)_\#_\AJ;




REXS
465250 Parts

275684 BRIGGS AND STRATTON ENGINE

w
7]
=1
o
S
0
<
<
o
in}
a
=
=
z
>
]
@
=
o}
9
3
<
o
O
e




Part No Description 465250

276140 HONDA GX160
275857 5/16-18 HEX NYLON INSERT LOCKNUTS
275638 5/16 x 1 1/2" HEX HEAD CAP SCREW
276540 1/4" FLAT WASHER
277303 COMET PUMP ASSEMBLY
220874 NAME PLATE
275543 POP RIVET, STAR 4-2AAD
701542 PUMP BRACE (COMET)
701543 MANIFOLD BLOCK (COMET)
275697 1/2" 3000LB FS SCRD 90 ELL
276341 RELIEF VALVE
277302 1/2" MNPT x 1/2 HB 90 ELBOW
275788 GAGE 0-1000 PSI
275670 1/2 x1/4 FS SCRD HX BUSH
275368 HEX SOCKET 1/2" NPT PIPE PLUG
275689 1/2 NPT x 1/2 SWIVEL ADAPTER
277170 1/2" VALVE
275669 1/2 x 1 1/2" PIPE NIPPLE
275666 1/2" FS SCRD STREET ELL
277200 SMALL U-BOLT

729 1/4-20 THIN ESNA NUT

1020 5/16-18 x 1" HEX HEAD CAP SCREW
275932 STRAINER, HYPRO 3350-0040P
276102 3/4" BRASS CLOSE NIPPLE
277322 3/4" x 2 1/2" LONG BRASS NIPPLE
275644 3/4" TEE
275874 3/4" FH x 3/4" FP ADAPTER
701544 INLET BRACE
276184 3/4 NPTx 1/2 90 DEG. HOSE BARB
276185 HOSE CLAMP
276099 3/4" HOSE QUICK DISCONNECT
560081 1/4-20 x 3/4" HHCS
701547 CONNECTION HOSE
277304 3/4 MP x 1" MH 90 DEG HOSE BARB
277220 U-BOLT
700641 HIGH PRESSURE HOSE 22"
701546 BY PASS HOSE
277305 5/16" x 3 3/4" LONG HHCS
701549 ROLL CAGE (XL)
701548 BASE PLATE (COMET)
275426 1/4-20 ESNA STOP NUT
275335 HOSE CLAMP

34563 25 GALLON TANK ASSEMBLY
34562 2 WHEEL & HANDLE ASSEMBLY
220577 PRESSURE HOSE ***NOT SHOWN***
276986 1/2" M NPT x M QD
276987 1/2" F NPT x F QD ***NOT SHOWN***

OO (N~ [(WIN|[—

1
1
4
1
2
1
1
1
1
1
1
1
2
3
2
1
2
1
1
1
1
1
1
1
1
2
1
2
1
1
1
1
1
2
1
1
2
2
1
1
1
1
1




REXS
465260 Parts

w
2]
=
°
I
)
3
<
o
o]
2
=
Z
>
25
@
>3
fra
P
4
<
o
o
hd

w
z
[}
2
i}
=
O
=
=
<
o
=
I3
o
=z
2
v
Q
9
o
o
<~
@©
2
e
~
I

v &
TER
NS EA~
A AS

)
(&




Part No Description 465260

276140 HONDA GX160
275857 5/16-18 HEX NYLON INSERT LOCKNUTS
275638 5/16 x 1 1/2" HEX HEAD CAP SCREW
276540 1/4" FLAT WASHER
277303 COMET PUMP ASSEMBLY
220874 NAME PLATE
275543 POP RIVET, STAR 4-2AAD
701542 PUMP BRACE (COMET)
701543 MANIFOLD BLOCK (COMET)
275697 1/2" 3000LB FS SCRD 90 ELL
276341 RELIEF VALVE
277302 1/2" MNPT x 1/2 HB 90 ELBOW
275788 GAGE 0-1000 PSI
275670 1/2 x1/4 FS SCRD HX BUSH
275368 HEX SOCKET 1/2" NPT PIPE PLUG
275689 1/2 NPT x 1/2 SWIVEL ADAPTER
277170 1/2" VALVE
275669 1/2 x 1 1/2" PIPE NIPPLE
275666 1/2" FS SCRD STREET ELL
277200 SMALL U-BOLT

729 1/4-20 THIN ESAN NUT

1020 5/16-18 x 1" HEX HEAD CAP SCREW
275932 STRAINER, HYPRO 3350-0040P
276102 3/4" BRASS CLOSE NIPPLE
277322 3/4" x 2 1/2" LONG BRASS NIPPLE
275644 3/4" TEE
275874 3/4" FH x 3/4" FP ADAPTER
701544 INLET BRACE
276184 3/4 NPTx 1/2 90 deg. HOSE BARB
276185 HOSE CLAMP
276099 3/4" HOSE QUICK DISCONNECT
560081 1/4-20 x 3/4" HHCS
701547 CONNECTION HOSE
277304 3/4 MP x 1" MH 90 DEG HOSE BARB
277220 U-BOLT
700641 HIGH PRESSURE HOSE 22"
701546 BY PASS HOSE
277305 5/16" x 3 3/4" LONG HHCS
701549 ROLL CAGE (XL)
701548 BASE PLATE (COMET)
275426 1/4-20 ESNA STOP NUT
275335 HOSE CLAMP

34564 4 WHEEL & HANDLE ASSEMBLY
220577 PRESSURE HOSE ***NOT SHOWN***
276986 1/2" M NPT x M QD
276987 1/2" F NPT x F QD ***NOT SHOWN***

OO (N[O WIN|—

Al NN NN NNl N DN -




‘uonesrpat

1o s3nip ‘[0Yod[B JO IDUIN{JUI IY) ISPUN I[IYm S[00) 3jeado jou o °
‘suofierado

doys Astou A1aA jo spousad Juo[ 03 pasodxd J1 UOHII0AJ JBF IBIAL °
‘PIyJBW OS puUB SIOOPINO 3sn JOJ J[qeNns SPIOd UOISUIIXD

K[uo 9sn ‘SI00PINO Pasn SI [00) UBYA, °SPJIOD) UOISUAIXY 3S[) IoopinQ *
‘ut SuiS8nyd uosym jJo SI YO)IMS IS o ‘YolMS

uo sa8uy wim (0o} us-paddnid A1res juoq -Bupaels [eIUIPIIY PIOAY
032 ‘SI9)IND ‘SIIP SB YONS $ILI0SSAIOE

SuiSueys usym (SUIDIAISS 9J0J2Q (3SD U JOU UIYM S|OO] JIIUU0ISIT °
981eyd ou i way) A|ddns jjim am 3 A1010B) 3y} 10vIUOD ‘S19IYS UOH
-ONJIISUI PUB JDUBUIIUIBW JUILIND SABY J,UOP Nok J| ‘uUOnBWIOLUI SIY)
spuejsiaplin pue speas 10)e1ado [00} dY) 2InS o ’SI9AYS UOHONIISUL
% 2oueudyuiew rodosd aaey 1snw siojesado juswdinby ‘souossasoe
Suidueys pue Sunesuqn| 10j suONdNNSUl MO[j0,] -dduBULIO}Idd Jsajes

pue 1s3q 10 ued[d pue dieys sjoo) daoy ‘Alradedd sjoo], uyejuep

'sawn [je je aouejeq pue Funooj Jodord daoy ‘yoeairaQ juoq
‘[00) sjesado o3 spuey yjoq s3213 31 pue puey inok Fuisn ueyy sages
s3] ‘reonoeid usym Yiom pioy o) asia 1o sdwe[d asn Y I0AL IAddG
's93pa dieys pue ‘[0 ‘yeay woiy p1od dasy °21oeIdedas woxy 1o3UUCISIP

01 M Yuek Io p10d> Aq [00) ALIED I9A3N ‘pI0) asnqy juo( °

*sasse[o) £3ajeg asn
'sioopino Supjiom
UYM PIPUIWWOIII I IB3M]00) pue s2A0|T soqqny ‘sired Suraow ur

1y3neos 108 01 Aipamal 1o Furyjopd asoof oN ‘ppaeddy Jadoxg Jeapy
‘joo) Ainp-Aaeay e jo

qof ayj op 01 JUWIYORIIE JO [00) [[BWS B 2040] J,U0( °‘JooL 3431y asn °
"pauSIsap st 11 yorym

10y e 9y) Je qof 19jes pue 19113q B Op [[Im )] °‘[00], 33104 juo( *
‘uaIp

-[1Iy2 jo yoeas jo no aoe[d dn-payae| 10 Y31y ‘AIp ur s[oo], API 210J§ *
‘VIYV AOM WOIA FONVLSIA

AAVS V LdAM 49 ATNOHS SYOLISIA TIV “Aemy uaippy) deay -
é dnuisyur jney
punoid e £q pa1datoad st yorym 1naard e ojur pag8n(d st 31 sins ayew

‘uonedo] 19m Jo dwep ® ur [00] J1IO9[2 U® Isn jsnw nok JI -
‘utel o) sjoo) ramod asodxa juo ‘M j[om Ba1e Yiom dady ‘suoiIeI0|

1om 10 dwrep ur sjoo} Jamod asn JuoQg *JuUIWUOIAUY SnoIBue( PIOAY °
‘SIUSPIOIL

JUAUI SIUOUIQ PpuUB SBIIE PIIANIN]) ‘uUBI) BAIY YIopa dady -

‘uo )1 SuIsin) 310J3q [00) WOLJ SIYIUAIA pus sL3Y Buysalpy aotwdy *

“1opio 3uryiom ul pue 3dejgd ul spienn dady -

~§T00.L TIV 404

SONINYVM NOILVYHdO TOOL TVIIANAD

ONINIVM

1E0% # wio4

'91e)s 0) 9els woly Area ysiym siySu
Iay)0 2ARY oSe Aeul nok pue ‘sjygiur (e8] oyyroads nok soAld
Kuearem sty "A(dde jou Aew uUOISN[OX9 JO UOIBIIWI| 2ACQE
a1 os ‘sofewep [enjuanbasuod 10 [BIUIPIOUI JO UOTIBIIWI] IO
UOISN[OXd Y1 MO[[e JOU Op SIS "Y'S'[] 2QwoS ‘sofewep [en
-uanbasuos pue [ejuaproul Surpnjoul ‘y1os Aue jo afewep 10J
9[QRI] 10U ST X3Y-I[YA\ "XIY-I[AYA\ WOIJ J[Ge[IeAR ApowIal
QAISN[IX? ay) st Iredar 10 Juosurade[dar yong voneuodsuen predsid
BIA NOA 0) pawinjal pue 3gIeyd ou e ‘uondo Ino je paoed
-0I Jo partedar aq [[Ia s1onpoid pajueIIep XIY-IS[YM JO

Jreyaq uo Auelrem Aue 913 0) pazuroyine st uosiad J19Yio 10

‘19[e9p Juage ‘93kojdwa oN JOHYHH A0V AHL NO NOLL
~dIIOSHA HHL ANOAHY ANHLXd HOIHM SHILNVIIVM
ON TIV FYHHL "SHI'TddV “TVIO0 JO ‘NILLIIM ‘ALNVYI
-AVM M9HLO ON “Aueirem siyl Aq paIaaod Jou aIe Ied)
puUe IBdM [BULIOU IO ‘dSnqe ‘dSnSIW 0} anp saIn[ie} ‘A[snoia
-qQ -uonezuoyine 1otid SuiA19931 oYM AI0308) IY) 01
pauinial aq 03 axe s]003 ON "YHILNHD HOIAYHS A4ZIYOHL
-NV XA4-JATITHM Aue 10 xo¥-19[23y \ 03 predaid paraar|
-9p 2q 1snu 1onpoad 9)o1durod oy ‘Ajuerrem siy) Jo aSejueApe
oye) o], “diysuewyIom IO [BLISJBW UI §109)op IsureSe sanuel
-IeM XOY-IO[Y A “Alueliem X9Y-19]99y A 91 1dws-21d Aew
sjonpoid 1no ur pasn sJuaUOdUIOd JO SIIMOBRJNURT WOI} SONUBLIBA\
*(s1010W 3193]2 Furpnjour) KJUBLIEA, TBIX 92IY ], PANWIT € 9ARY
yoiym sauryoew 3uipeary) adid jo uondaoxas Yum ‘Kjueirep
QWNRJIT PAAIWIT B Y1 $1onpoId s3I 19400 XHY-YATHIHM

ALNVIEVM HNILHATT
JHLIAI'T XH4-dA' THAHM
N

X3

dJ37133IHM




WHEELER

REX

\/Z

Wheeler Rex = 3744 Jefferson Road = Ashtabula, Ohio 44005
Tel: 800-321-7950 or 440-998-2788 = Fax: 440-992-2925
wheeler@wheelerrex.com = www.wheelerrex.com




